USE (2) SCREWS INCLUDED

INNER HANDLE HARDWARE
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SECTION C - C
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SECTION F - ]‘F

INSIDE VIEW, LEFT HAND SHOWN.

DO NOT SCALE DRAWING.

ITEM NO.| DESCRIPTION QTY
87 SCREW; 1/4-20 x 5/8” PH CR S 3
86 NUT, WHIZ 1/4-20 3
85 GLASS CHANNEL 1
84 DOUBLE STICK TAPE 208 FT.
85 INYLON HEX LOCK NUT — 1/4-20] 2
82 ANGLE, VINYL PANEL 2
B1 SCREW, #10 x 1 1/2 PH AB CR 1
80 HINGE TAPPING PLATE 2
79 SCREW, #10-24 x 3/4 FH TT| 2
78 SCREW, 1/4-20 x 5/8 PH CR 2
77 HORIZONTAL MULLION (MATTE BLACK) 1
76 INNER SILL — (MATTE BLACK)| 1
75 CANOE CLIP [
74 EXPANSION NUT 2
73 LABEL _(NOT_SHOWN) 1
72 CABLE TIES 1
71 BOTTOM BRACKET 1
70 REGULATOR CLAMP BRACKET| 1
69 REGULATOR CLAMP 2
68 SCREW, #10 x 1 1/2 PH A8 GR| 1
67 HORIZONTAL STATIONARY GLASS| 1
66 GLAZING VINYL 707 T
65 SCREM, 10« 3/¢" i TRE AR (or o | 4
64 INTERIOR PANEL 1
83 REGULATOR; ELECTRIC (SPECIAL) 1
62 VERTICAL GLASS CHANNEL (STaTionaRY) |1
61 STRAP BRACKET _(NOT SHoWN)| 2
80 LATCH ROD — HORIZONTAL 1
59 LATCH ROD; VERTCAL ADUSTABLE | 1
5B DOCR FRAME SUB-ASSEMBLY (BLACK) 1
57 VERTICAL GLASS CHANNEL - ROLL UP 1
56 ROLL UP GLAss| 1
55 POLY BAG; LARGE (NOT SHOWN) 1
54 UPPER SUPPORT BAR 1
53 LOWER SUPPORT BAR 2
52 MOUNTING FRAME (BLACK) 1
51 INNER HANDLE MOUNTING PLATE| 1
50 WEATHERSTRIP BELT 500 EA.
49 HINGE TAPPING PLATE 2
48 STRAP BRACKET 1
47 FRAME SPACER PLATE 2
46 PADDLE ASSEVBLY WIH COLLAR (Ri)| 1
45 REGULATOR MOUNTING BRACKET 1
44 PALLET  (NOT SHOWN) .10
43 10 PAK CARTON (NOT SHOWN) 10
42 SINGLE PAK CARTON (Mo SHown) | 1
41 POLY BAGS (NOT sHowN) | 1
40 POLY. SHEET (VAPOR BARRIER)| 2 FT.
39 LOCTITE_NO. 24221 s ReaD.
38
37 PLASTIC LABLE COVER 1
36 SERIAL NUMBER LABLE 1
35 TRANSFER TAPE 6.3 FT.
34 DOUBLE SIDED TAPE 3M #4416] 5 FT.
33 SCREW, #8 x 3/4 PH 1Y 8B CR| 10
32 SCREW, #6 x 1/4 PH Y B CR| 9
31 HINGE; 42" 1
30 SCREW, #10-24 x 3/4 FH TT| 3
29 SCREW, 1/4-20 x 1 1/4 BuTIoN ka0 3
28 SCREW, #10 x 5/8 TH Y AB c[ 14
27 SCREW, 1/4-20 x 5/8 PH CR| B
26 [#10-24 x 7/16 PH CR s3] 13
25 WASHER — GLASS CHANNEL| 2
24 ROTARY LATCH & LINKAGE, L.H. 1
23 TRIM_SEAL ASSEMBLY 1
22
21 NUT; HEX; 1/4-20 JAM 2
20
19 1/4-20 WHIZ NUT B8
8
17 SCREW, §8 x 5/8 PH CRTYPEAB | 10
16
15 LOCK ROD, VERTICAL ADJUSTABLE 1
14 LOCK ROD _(HORIZONTAL) 1
13 SCREW, #10-24 x 7/18" PH (R 55| 14
2 WEATHERSTRIP, FUZZY 240 1T,
1 DOUBLE STICK TAPE 200 7,
10 SHIPPING BLOCK  (NOT SHOWN) 4
9 SCREW; 1/4-20 x 1/2" FH R S| 2
8 INNER_HANDLE HARDWARE, LH.| 1
7 STRIKER BOLT WITH WASHER| 1
6 CAGED NUT ASSEMBLY (STRIKER) 1
5 ROD CLIP LH. (.219) 1
4 ROD CLIP R.H. (.219) 3
3 SEAL ASSEMBLY (DOOR) 1
2 RUN_CHANNEL R
1

ITEM N0, DESCRIPTION QTY

MUST COMPLY WITH ALL APPLICABLE SECTIONS OF FMVSS 205 & FMVSS 206.
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Screw Supplied

MOUNTING FRAME ASSEMBLY
(REMOVED FROM DOOR FOR CLARITY)
SCALE : 1/8

SECTION E - E

(SHOWN WITH MOUNTING FRAME)
SCALE : 1/2

SECTION A - A

SCALE : 1/2
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“:2"1 Z::T :2:5?: SCREW: ?E‘S;R“’ETL?':H RS QIYA == I = = = =

81 | 232-080376 |NuT: 'WH/IZ 1;4—/20 3 . NOTE :  HINGE IS PART OF /f

MOUNTING FRAME ASSEMBLY

B0 | N135-66 |GLASS CHANNEL 7

79 | 124—041922 | DOUBLE STICK TAPE 208 1. A . b L

78 | N169-25 | HINGE TAPPING PLATE 2 — —

77 | vi23-84 | Horzonra uuiuon R (warre Bac) |1 "“""“"-'"_""“"""_""__\ N ]

76 490704 INNER SILL — (TIFFIN WHITE) 1 / ' " E " E

75 | 130-081045 | CANOE CLIP_(HOLE PLUG)| 1 i i

74 | 130-041797 | EXPANSION NUT 2 it G J— G

73 | vo68-17 | PARTS BAG (NOT SHOWNY| 1 ! i : // + SECTION L i_ r i

72 | _V123-42_|REGULATOR CLAMP 2 Il / | | SCALE : 1/2 --

71 | _N135-62_|BOTTOM BRACKET 1 67 ilf ! !

z i ' G G | ' ‘

63 | 130—042047 | CABLE TE i [G) il I !

68 |272-041241 | SR f8 x /4" FTve 8 (wor som) | 2 ! | // ! t _

67 | 106—041472 | HORIZONTAL STATIONARY GLASS 1 B8 ! i _— I == = H 2| h

66 |132-041484 [EXT. — GLAZING VINYL .33 1. ) | . ! H +_ R

85 | ' i i

64 | v103-97 | INTERIOR PANEL 1 = | - it 1

63 | 410-040966 | REGULATOR; ELECTRIC (SPECIAL 1 If . v i @ ol

62 | 430703 | VGO QS CINEL - SUOWRY (W | 62 i : I E | }E} ¥

61 490702 | vernea. s crawe - Rou Up (IR 1 03) " H \ : @ A’ I

60 | 203-041139 JLATCH ROD (HORIZONTAL) | 1 i \ ' { +_°

59 i | i @ i

S8 | 490701 | OO FRAK SUbJCSAY WA 1 i NOTE : USE (2) SCREWS INCLUDED 1 i ]L 0@ I

37 8 i IN INNER HANDLE HARDWARE | - R - @ et

:: 106—040975 | ROLL UP GLASS 1 PACKAGE (BLACK) H l_ E E 1 i

H o —_
; I

54 | V12348 L | UPPER SUPPORT BAR 1 51 i | o6 #_ A SECTION

53 | V090-45 | LOWER SUPPORT BAR 2 f : [ SHOWN WITH MOUNTING FRAME K /

52 | 430700 | MOUNTING FRAME (TIFFIN WHITE)| 1 +gm i I *_ o SCALE : 1/2 N Z,

51 | v123—72 |INNER HANDLE MOUNTING PLATE| 1 i ! HER = = = =

50 | V123-63 | ANGLE (VINYL PANEL) 1 17 I ' l_

49 | N169-25 |HINGE TAPPING PLATE 2 i | ool MOUNTING FRAME ASSEMBLY

48 | N135-55 | STRAP_BRACKET 1 | : +_ A

47 | _N135-82 |FRAME SPACER PLATE 2 14 i I I (REMOVED F‘;%BA‘LEO‘)R 1F‘;R CLARITY)

46 | 492534 | eante ey i O RA)| 1 |(F) | ! +_ o Y

45 | V089-80 | REGULATOR NOUNTING BRACKET | 1 i ' HEN

44| 333-041220 | PALLET _(NOT SHOWN) 10 F L | =: 1_

43 | 330-041201 | 10 PAK CARTON _(NOT SHOWN) | .10 g : o4

42_| 330-041200 | SNGLE PAK CARTON_{NoT sHow) |1 / +_ A customer’s Coach Screw Supplied

41 | 329-080623 | POLY BAGS (NOT SHOWN) | 1 ! [ ustomer's Goac By Customer.

m \ '_ Body.

: I

39| 301-062444 | LOCTITE_NO. 24221 =0 — HER

38 | 328-080499 | POLY SHEET (VAPOR BAR)|2.5 FT @ l_ B _ B

37 |290-080863]  TRANSFER TAPE 9 T . oL{o SECTION

36_| 292040594 | SERAL NUMBER LABEL 1 | +_° SCAIE : 1/2

35 [

34 | 290-080501 | DOUBLE SIDED TAPE 5 FT. 16 | T_ o

33 | 272-080370 | SCREW: #8 x 374 PH TV AB CR| 10 laH-

32 | 272-031085 | SCREW; #6 x 1/4 PH 8 [

31 | 211-041194 [HINGE; 42" 1 64 L"

30| 271-040838 | SCREW: #1024 x 3/4 PR TT| 5 | (37Y38 1 +_ A

29 | 268041159 | SCREW, (/420 x 1 174 BUON .| 3| wemcs Ve 15 4t

28 | 268041672 | SCREW; #10 x 5/8 TH 14 ﬁﬁ: T_ o

27 | 262-080385 | SCREW; 1/4-20 x 5/8 PH| 8 2825 i

26 | 272—041968 | SCREW; §10-24 x 7/16 PH CR S3| 14 ! nek

25 | 250-080392 [WASHER — GLASS CHANNEL| 2 3

24 | 248041150 | ROTARY LATCH & LINKAGE (LH)| 1 C —_ C

23 | 490791 | TRM SEAL (17 FT.) 1© 1 SECTION

22 28 d SCALE : 1/2

21 ]| 234-041284 [ NUT, HEX, 1/4—20, JAM 2 ‘u“\

20 | 420236 | NYLON HEX LOCK NUT 1/420] 2 ¢

15 | 232-080376 | WHIZ NUT; _1/4—20 s 34

18 | 272-041968 | SCREW; §10-24 x 7/16" PH R 55| 14

17_{272-011167 | SCREW; #6 x 5/8 PH R TWE B] 10 H 69 A1 [E139H] J_[ 122016543 WAS 122010850 [ MS[HIE0
16_| 203-041279 | LOCK ROD, VERTICAL ADJUSTABLE | 1 ' ~ [erssst| § [ Abb P/N 328080488 wGEMSE
15_| 203-041239 | LATCH ROD (VERTICAL ADJUSTABLE)| 1 720Y 19 /20 21 7 (71} (72 | Yasya 48)(2 AT [ECR80] G | 492075 WAS 248041148 |[MM[DK|[1-1-0
14 | 205041137 |LOCK ROD (HORIZONTAL) 1 \ ) ! D1 [ENEM| F | 492334 WAS 248_041237 | LR|GE|T
13 490684 BELT WEATHERSTRIP 1 27 39 l . é F2 |EC6583| E | 130—042047 WAS 146-040494 |DM|DK|-88-0
12 | 490716 | WEATHERSTRIP_(Fuzzv) | z#0 i | (A) / 1 2 |EC585| D |5 nerw wre ws mewawar  |OM|DK[FEY
T1_|__#90777 | DOUBLE STICK TAPE | @) B ! | 2 [eceses| D |4 [y UNE NS APWWE oM DKz
10 | 132—080887 | SHPPING BLOCK (NOT SHowN) | 4 \ %l 2 [ecesss| D[R THON WA Was APHA WA DM[DK[r-2-04
5 [ 261080797 | SOREW: 17420 x 1/ M R S| 2 7 SECTION A—A c2 [Ecois| C 490791 WAS 122041207 |DM|GE[r-1|
8 452075 | weR rwoLe mkonaRe (L] 1| (6) ! SCALE : 1/2 % [eom2| B[R RN o OM[D K]
7 | 248-041152 | STRIKER BOLT WITH WASHER| 1 ° B2 |E672| A 1490716 WAS 171-040630 |OM|DK]-M5
6 | 248-041151 | CAGED NUT ASSEMBLY (SRKER)] 1 NOTES : D | N8504 :': RELEASED 'FSO:‘AZRODUC"ON T - :7:
5 | 248-041154 |ROD CUP LH. (.219 DAY | 1 T F _ F L

7 | 245041153 |ROD CLP RH. (219 DAY | 3 1) INSIDE VIEW, LEFT HAND SHOWN. Gam) @ SECTION SHOWN WITH MOUNTING m"ﬂ;?mmw..:ﬂ.m..mm“:‘—m ::: :'M:‘ S mmcmmormmm o e e
3 ]122-080344 |SEAL (DOOR) 145 T, SCAIE : 1/4 % DOOR E WARE EmmERNERT T, . W& omoremens e

2 ]122-016543 JRUN CHANNEL 10 FT. @ 2) DO NOT SCALE DRAWING. FRAM] ] HARD et A CC sl ines e

1 490201 [ LATCH COVER 1 chl N o ;‘4 FleS SONFCANT "“":"“’-! :"‘,f‘:“:‘ ‘:‘“a m:: : 4 & noten| DRIVER DOOR ASSEMMB:YM
o no| PART NUMBER DESCRIPTION QY. 3) MUST COMPLY WITH ALL APPLICABLE SECTIONS OF FMVSS 205 & FMVSS 206. OURICTERETIOS MWW o “wo0nte

1 2 | 3 | 4 | 5 | 3 | 7 | 8




